RO\
Bl hd LT,

KARGO MASTER SAFARI

Installation Guide

50342/50352

Kargo Master Safari
Rancho Cordova, CA 95742
800-343-7486
CustomerService@Safari.com




[V LV =
| M [T Install Instructions — 50342/50352

KARGO MASTER SAFARI

*PLEASE READ ALL INSTRUCTIONS AND WARNINGS PRIOR TO ASSEMBLING,
INSTALLING AND USING THIS PRODUCT*

Warning

é Always check for wires, fuel tanks and lines, brake lines and other important vehicle
functionality items prior to drilling and installing all products.

Tools Needed

e 5mm Allen Wrench e 9/16” Wrench or Socket e 1/4" Allen Wrench
e T40 Torx e 3/4” Open end wrench
o 7/32” Allen Wrench e 1/2” Open end wrench

Table of Contents

o | 3 ] TP 2
(o e T T I T U TR 34
Step 1 Front HOOP INSTAllation ......ovveeeeee e e 5
Step 2 RoOf Rail INSTAllation .....ccoeeiiiieeeee e e e e e 6
Step 3 Rear HOOP ASSEMDBDIY ovvueiieeiieee e e et e e e e e et e e e e e e st e e e e easaeeeeenaans 7
Step 4 Rear Saddle INSTallation ........uueeeiiiiiie e e e r e e e e e e e e enaaas 9

Before You Begin
e Be sure to place a generous amount of E6000 where all swage joints come together. This
helps prevent rust. Place on both male and female sides.

Swage Joint .
Male Swage S < | =— F/ \ Female Swage

N Silicone -

(WITHOUT SEALANT)

Rusty Joint A

Apply a healthy air tight bead of silicone around every swaged joint to prevent moisture from leaking into and
out of the joint. If this is not done properly, the inside surface of the tubes can rust and rusty water can leak out.
Maintain this joint seal throughout the life of your rack.

**Decide if you are mounting to an aftermarket bumper or mounting with the stock bumper**

For Technical Support Call: 800-343-7486 Monday-Friday 7AM - 4 PM (PST) Page 1



LV AV [ B
(|l hd DT
KARGO MASTER SAFARI

Install Instructions — 50342/50352

50352/50342 Parts || PART NUMBER DESCRIPTION Qry
Front Hoop Tube
(P W ] 50352-11 el ]
‘M 2 50352-12 P/S Front Leg Assembly 1
23
Yol — 3 50352-12M D/S Front Leg Assembly | 1
6 —~2
> %y | 4-4 50352-20 4Dr Roof Rail Assembly 2
> Iy 4-2 50342-20 2Dr Roof Rail Assembly 2
@ 5 |50352-20-001 CAP Roof Rail Cap 2
(' m 6 50352-30-001 Rear Hoop Tube 1
7 50352-31 Rear Hoop Leg Assembly| 2
8 55026-30-R1 P/S Saddle Mount 1
a\l ° 9 | 55026-30M-RI D/S Saddle Mount | 1
>
10 55030 Frame Mount BRKs ]
11 E4000 Silicone ]
2DR_4DR Congo Cage
12 18-50352 2.0-Hardware Kit 1

**Note: You will only have one set of roof rails (4-2 or 4-4) Dependent on a 2 door or 4 door JEEP.
All installation instructions are the same for both models, except for the length of the roof rails.

For Technical Support Call: 800-343-7486 Monday-Friday 7AM - 4 PM (PST)



.ILAl“
| M [T Install Instructions — 50342/50352

AAAAAAAAAAAAAAAAA

18-50352 (To Scale) | DESCRIPTION Qry.
A 2"Tube End Cap 2
B |M8 x35mm Button Head Cap Screw 10
b M8 Flat Washer 10
D M8 High Collar Split Lock Washer / 10
Smaller OD
[ E 3/8"-16 x 2.75" BHCS 4
F 3/8" Flat Washer - SAE 10
7/ \

(® G 3/8"16 Nyloc Nut 4

\\A/ g Y
EW H 1/2-13 x 1.50 Hex Head Bolt 2
@ 1/2" Flat Washer - SAE 2

For Technical Support Call: 800-343-7486 Monday-Friday 7AM - 4 PM (PST) Page 3



[V LV =
| M [T Install Instructions — 50342/50352

KARGO MASTER SAFARI

18-50352 TEM NO. DESCRIPTION Qry.

J 1/2" Split Lock Washer 2

W | < | eeisxasmexeor | 2

@ L 3/8" Lock Washer 2

M 5/16-18 x 7/8 SHCS 8

7 \
\; N 5/16-18 Nyloc Nut 4

| o |snetexjar comase
@ P 5/16" Flat Washer, SAE 4
@ Q Washer - {\l;élgplg - Natural 10

R Bushing 4

S 1/2" OD x 2.5" Sleeve Z

For Technical Support Call: 800-343-7486 Monday-Friday 7AM - 4 PM (PST) Page 4



[V LV =
| M [T Install Instructions — 50342/50352

KARGO MASTER SAFARI

Step 1 — Front Hoop Installation

e Locate the factory torx bolts near the windshield. You are going to use the two parallel
with the windshield and the top 3 on the side of the windshield.
e Remove bolts using a Torx 40 bit.

Step 1A — Plastic Spacers
e Place plastic spacers (Q) into countersunk emboss from @
previously removed bolts. You may want to put a little bit of @
E6000 to help hold the spacer in place. @

Step 1B — Front legs -
e Bolt Passenger Side Front hoop leg (2) to JEEP. \ \
Use factory bolts. Leave loose.

e Once all bolts are in, go back and replace each
factory bolt with M8x35mm button head (B),
M8 split lock washer (D) and a M8 flat washer
(C).

e Repeat on Driver side.

e Leave bolts loose to allow movement.

For Technical Support Call: 800-343-7486 Monday-Friday 7AM - 4 PM (PST) Page 5



[V LV =
| M [T Install Instructions — 50342/50352

Step 1C—Top Hoop
e Place top hoop assembly (1) on the previously installed front hoop legs.
e Bolt top hoop assembly to both front legs using 3/8”x 2.75” BHCS (E), two 3/8” flat
washers (F) and a 3/8” Nyloc nut (G).
e DO NOTTIGHTEN
e Apply E6000 as described in the before you begin section.
e The Top Hoop only accomodates up to a 36” Light Bar.

|| e
\X\

3/8" Flat Washer \ \\\ ®©
Q9
\ "\ [a8x2758HCS
\ \
\

Q \\ \
=\

\
3/8" Nyloc Nut| 1
\ T
& \ 50352-12
\

A

4

3 4
&)
Q.
Step 2 — Roof Rail Installation
e Use appropriate roof rail for either a 2Door (4-2) or 4Door JEEP (4-4).
e Bolt 1/2” Hex Head (H), 1/2" Split lock washer (J) and 1/2" Flat washer (I) to end of roof

rail.
e Leave about a 3/8” gap between roof rail and flat washer.

=

\\
\
\
3
\\
\_‘
=

1/2" Flat Washer a

|1/2" Split Lock Washer’/@

[1/2"x1.50" Hex Head}—/%

For Technical Support Call: 800-343-7486 Monday-Friday 7AM - 4 PM (PST) Page 6




[V LV =
| M [T Install Instructions — 50342/50352

KARGO MASTER SAFARI

Step 2A — Roof Rail Installation
e Place roof rails onto roof. Slide down onto previously installed front hoop. Be sure to
have the flat washer towards to inside of the front hoop welded bracket.
e Rest rear of roof rail nicely onto top of JEEP.

e Repeat for both brackets on front hoop assembly.

Step 3 — Rear Hoop Assembly
e Insert bushings (R) and metal sleeve (S) into the bottom of each rear leg assembly (7)

QO —

For Technical Support Call: 800-343-7486 Monday-Friday 7AM - 4 PM (PST) Page 7



[V LV =
[ hd [T

3/8” Nyloc Nut (G).
Be sure to have the bend in the legs bending inward.

Install Instructions — 50342/50352

I(.lla MASTER SAFARI
Step 3A — Rear Hoop Assembly
Bolt rear hoop (6) to each leg using a 3/8” x 2.75 BHCS (E), two 3/8” flat washers (F) and a

[ J
e Apply E6000 as described in the before you begin section.

3/8"-16 Nyloc Nut
/ 50352-30-001

3/8" Flat Washer

0 |3/8"-16 x 2.75" BHCS|

Step 3B — Rear Hoop Installation
e Place rear hoop at the rear of the JEEP.
e Attach rear hoop to roof rail using four 5/16 x 7/8” SHCS(M) on each roof rail (4-2 or 4-4).
e W™
e T~ 4\
. - —
// ,,,L)i':\\ j\\ 5/16" x 7/8" SHCS
!/ 1/ \\\\\‘\\\\ | %
{d e,
H ]
/ s ™ ~ P
[ B W ( % == NG
Lt I ~ % - rzy\\ ‘
. _ s et \\ / ™~
////// //_:_;,,_\:\\ /// \ Y \\(
B — | )
; ///L\\\ T \;i\\ /,—/‘“”//\JL::?(
I/ f \\\ o ,// ¥ \\
B \ o ~
L] Wi |
[ S N
|| i

For Technical Support Call: 800-343-7486 Monday-Friday 7AM - 4 PM (PST)



LV AV [ B

v .
KIM;EEAS“R ;ﬂ Install Instructions — 50342/50352

Step 4 — 55026 Rear Saddle Installation

e There are three options to mount the rear saddles (8&9) to the JEEP.(Choose appropriate
instructions below)
A. If using stock bumper, or an aftermarket bumper that does not extend to the rear of
the rear fender, one must use the 55030 frame mount brackets (10).

B. If using an aftermarket bumper with a solid metal area directly behind the rear fender,
the 55030 (10) is not needed.

C. If using with and AEV bumper, AEV bumper bracket must be purchased. Contact KMS
for more information.

e Mount saddle to bottom of the rear hoop assembly from step 6.
e Be sure the pemnut on the rear saddle is towards the JEEP.
e Passenger side shown using saddle mount (8).

] ]

( J

| I
l #
| i
f

50352-31-001
.375 LOCK WASH

[.375-16 x 3.5 Hex Head Bol

55026-30-R1

e The location of where the rear leg goes into the rear saddle does madder. Put rear leg
into position that best levels your rack.

— THIS LOCATION MUST BE USED
IN ORDER TO FLIP SOFT TOP BACK

e If installing on a soft top, with the stock o d <y PMBLLEARCTEE LICENSEPLATE ERAME
0]

license plate location, The UPPER-FRONT o
location must be used.

FRONT -

Repeat on driver side using opposite saddle mount (9).

For Technical Support Call: 800-343-7486 Monday-Friday 7AM - 4 PM (PST) Page 9



LV AV [ B

(|

[ hd [T

KARGO MASTER SAFARI

Step 4A — Saddle installation aftermarket bumper

Install Instructions — 50342/50352

Place bracket on top of bumper. Align rear hoop to your liking.

Be careful if an aftermarket gas cap cover is
installed. You will need to mount bracket as
close to the license plate as possible.

One may need to move rear hoop assembly to
a different hole location in the saddle
assembly to get the desired look of the rack.
Once the orientation of the rack is achieved,
mark onto the bumper through the
rectangular slots on the rear saddles.

Move saddles out of the way and drill a hole to
accommodate a 5/16” bolt.

In the orientation shown, bolt through
previously drilled holes using two 5/16” x 1.5
Carriage bolts (O), two 5/16” flat washers (P)
and two 5/16 Nyloc Nuts(N).

Snug Tighten

Repeat on opposite side.

S P

M —
e I
=S ;
Ng=——r
=2

= (=

[5/16" x 1.5 Carriage Bolt]

5/16" Nyloc Nut

For Technical Support Call: 800-343-7486 Monday-Friday 7AM - 4 PM (PST)



LV AV [ B

(|

[ hd [T

KARGO MASTER SAFARI

Step 4B — 55030 Installation

Install Instructions — 50342/50352

Locate bolts in the rear of the

JEEP where the rear bumper

attaches to the frame.

Remove factory bolts that
connect bumper to frame.

Mount rear frame bracket to previously removed
bolt location. Use the appropriate frame bracket.
There is a driver and passenger side. The bracket
should be orientated so the platform above the
bumper is the furthest to the rear.

Be sure to place 5/16” x 1.25” (O) carriage bolts
on top of bumper, facing upward, through the
rear frame bracket (as shown).

Use the H spacer in between bracket and frame
if necessary.

DO NOT TIGHTEN at this point.

REAR
MOUNTING
BRACKET

BUMPER

JEEP BODY

JEEP

\ CHASSIS
BUMPER

MOUNTING BRACKET

Step 4B-2
e Align rear saddle (8&9) on top of the rear frame mount bracket.
Have the pemnuts on the rear saddle brackets towards the JEEP.
Bolt rear saddle to frame mount bracket by using two previously
installed carriage bolts (O), two 5/16” Flat washers (P) and two

5/16 Nyloc nuts (N).

Removal from the rear hoop may be necessary to tighten nuts.

For Technical Support Call: 800-343-7486 Monday-Friday 7AM - 4 PM (PST)



[V LV =
(| hd [T Install Instructions — 50342/50352

KARGO MASTER SAFARI

e Go back and tighten all bolts from previous steps
e Be sure to have applied E6000 in all swage joints to ensure a tight and rust free
connection.

For Technical Support Call: 800-343-7486 Monday-Friday 7AM - 4 PM (PST) Page 12



